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Table (1): slall (& LSl o mdaid Al je o 0 ddasala
Absorption Test Results of Concrete Cubes Without Coating after 48 hours in Water

Dimensions Dry weight Wet weight % of

Brick No (cm) (gms) after 48 hrs | absorption Remark

(gms)

1 L3*15%15 6716 7040 4.82
2 3%l 8¥13 6670 6973 4.54
3 15*15%15 0587 6893 4.65
average 4.67
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Table (2):

Absorption Test Results of Concrete Cubes Coated with Two layers of Phara Proof
Materials after 48 hours in Water

Dimensions Dry weight Wet weight % of
Brick No (cm) (gms) after 48 hrs | absorption Remark
(gms)
15%1 5%13 7296 7321 0.34
2 15*15*15 7242 7280 0.52
g 15* k3 ¥1S 7095 7130 0.49
average 0.45
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